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ZHEHAL PRI SeAm i LA IR 7
Applicant Shenzhen Huafurui Technology Co., Ltd.
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1. ¥ $5R Sample Description

FLYth$%1A Battery Description
CERIEZY BT iR o,
Sample Name Li-ion Battery Sample Model
PR HL BER R
) 3.8V : 3000mAh
Nominal Voltage Rated Capacity
A= PRI T 28 Tk A R 2 =]
Laboratory Attestation of Global Compliance (Shenzhen) Co., Ltd.
e WY 5 22 X 6 2 4 TE A AL X e v = T X5 1.23.4 %52 5 —& 8
. 2/F., Building 2, No.1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang,
Testing Address o i
Baoan District, Shenzhen, Guangdong, China
TR AL PRI T AR B B 150 A PR A =]
Applicant Shenzhen Huafurui Technology Co., Ltd.
TRIITT R Ll X Bk R A T8 B AL ORIE S IHIS B AT A e 3R A (RCTE 4 534
ZAC AL Ik B 14 B 1401, 1402 J5
Applicant Unit 1401 &1402, 14/F, Jin qi zhi gu mansion
Address (No. 4 building of Chong wen Garden), Crossing of the Liu xian street and Tang ling
road, Tao yuan street, Nan shan district, Shenzhen. Guangdong province. China
A7 B Hh i R 57 R AT PR T
Manufacturer Zhongshan Tianmao Battery Co., Ltd.
o Dol oL T SEL M SEHT AT 208 5
Address No. 208, Qianjin 1st Road, Xinqgianjin Village, Tanzhou Town, Zhongshan City
HLEE IR Packaging Description
VIR 7HA WL PVC &
Outer package Carton Inner package PVC Box
AR 395%395%305 E YL HEN N
Dimensions mm* mm* mm Cushion Foam Cotton
B CERIIEE-V a5 40/%8
) 16.82kg .
Gross weight Battery number 40Pcs/packing
M 4a H ) I 45 R H 9
. 2019-02-15 . 2019-03-07
Client date Finished date
(EE- YV BARAA N & 5T R A
Packaging type Package including lithium batteries with equipment.
FAE N Prepared by H 1% A Checked by fit#E N Approved by
£ & B 2
+ % g T
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2. % J57% Reference Method
(ST/SG/AC.10/1/Rev.20") (HKA [ 5% Tl iz fm @ W H—— M = JEA)
{Recommendations On The Transport Of Dangerous Goods-Model Regulations )

3. WATE Test Item
1.2 Ky ile . 2B Eit
1.2m Drop test. Gross Weight Measure

4. JWA L5 Conclusion

ARG R Z 1.2 KBRVE AL, HARR M 240, AGERARMHE), ISR
S AR, I HRA AR .. AR AEREN: 16.82kg (BH).

This package is capable of withstanding a 1.2m drop test in any orientation without damage to cells or
batteries contained therein, without shifting of the contents so as to allow battery to battery contact and

without release of contents. The weight of the package is 16.82 kg gross mass.

5. W& ¥E Test Method
N EMPEEAFEM 6 X 1.2m HHEYE, WU N RERE.

The package of batteries is dropped from 1.2m, 6 times per package.See below schematic diagram .
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6. Wik 5% Test equipment
AGC-BT-E013 #k7% i34/l Drop test system
AGC-SA-E114 Hi K Electronic balance

The results shownsin(his tést report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is
issued by AGC, this docutfisni.cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information
for its validation can be assezsable and confirmed at http:/Awww.agc-cert.com

Attestatioit.of Global Compliance Tel : (86-755) 29081955 Fax: (86-755) 26008484 Hitp:/fAswaw.age-cert.com E-mail: agc@agc-cert.com
Add: 2F. , No.2 Building, Huafeng No.1 Technical Industrial Park, Sanwei, Xixiang, Baoan District, Shenzhen




/_\G ETH RN
Atftestation of Global Compliance

7. SEKEIAE /S Test Environment Condition
&% Ambient temperature: 20~25 (C)
FIXHEE Ambient humidity: 50~60 (%)

8. MRZE R Test Data

% %5 Report No.:

AGC01085181202UA02
401 LT

AT H M 2 it
Test Item Test Result Conclusion
1 AR P 1) F it 5 A 437 Bt g
2 WEMEHBE, ARSI |
\ N A0 X0, 26 1 e 8 7K 32
o CER R E 5 et ) A T A
s § s . 12 A
1.2m 3. WEEHIEEAT R e "
(M~ #&. V%) | 1,Without damage to cells or batteries contained ° eppc .age s )
. ) capable of withstanding a
(Side\Edge\Angle) | therein; .
] o 1.2m drop test in any
2,Without shifting of the contents so as to allow ] .
orientation.
battery to battery (or cell to cell) contact;
3,Without release of contents.
ALAAEE H A
Gross Weight 16.82kg A% Pass
Measure

9. #£ME A Sample Photo

L35 Package:
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Fiith Battery:
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CUBOT R15 CAUTION:

Do not short-circuit the battery.

Do not discard the battery into fire.

Do not use any battery charger other than the specified one.
Do not charge or expose the battery pack

out of the temperature range 0 °C-45C

35-350-28 ‘

Normal voltage:3.8V

Li-ion Battery

Rated capacity:3000mAh 11.4Wh
Charging limited voltage:4.35V

1 0 A A S

S/N: TMR1518L1M00266

SO S 5 R HR KA i 97 5

Authenticate the photo on original report only
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Statement

1. AR A AR T & P B A N2 5 TE R

This report is invalid without the special seal for report of AGC and the signatures of
approver.

2. AR RO ER TS AL
This report is invalid if it is blotted out and deleted.
3. RIS G RA T BT 2 A T H A R R A SR .
If the applicant has any questions about results, shall submit to AGC within 15 days.
4y AR T IERE A DT
This report is responsible for the sample provided by the client only.
5. RGARPAIVERA], AFHDEH] ARG HNE.

This report shall not be reproduced except in full,or extracted,without the written approval
of AGC.

6+ BTN BERE b A BERE, 15 A B AN AR AR AT A OR BTAE

The client should provide samples and relevant data,otherwise we will not bear any
relevant responsibilities.

***End of report™***
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